USG-7 & 7S DISC GRINDERS

EXPLODED VIEW

Wheel Guard
Assembly

Code No0.568-895-1
Components

(#23, 58, 59, 60)

Handle Body Assembly
for USG-7

Code No0.568-003-2
Components
#1,2,3,4,5,26,32,

( 33, 34, 35,37, 38 )

PARTS LIST

Handle Body assembly components are marked with "O".
Wheel Guard assembly components are marked with "X".

}\r}g.ex ﬁg'd Parts Name  Quantity Ing.ex ﬁg.d
# 1 542-014-0 O Handle Body 1|#31  965-068-0
# 2 566-100-1 O Valve 1| #32 980-008-0
# 3 591-091-1 O Air Inlet Bushing 1[#33 966-100-0 O
# 5 566-015-1 Valve Handle 1[#34 970-308-0 O
# 7 568-285-2 Rear Plate 1|#35 971-273-0 O
# 9 568-286-1 Cylinder 1|#36 973-160-0
#10 573-287-1 Rotor 1|#37 976-720-0 O
#11 568-288-1 Blade 4| #38 977-165-0 O
#12  568-289-1 Front Plate 1|#39 978-220-0
#13 568-420-1 Driving Gear 1[#40 979-110-0
#14 568-426-1 Driving Gear Bearing #41  979-317-0
Set Screw 1|#43 974-755-0
#15  568-428-1 Driving Gear Nut 1|#44 975-127-0
#16  568-390-1 Wheel Spindle 1|#45 975-145-0
#17  568-391-1 Wheel Spindle Rear Cover 1|#46 975-271-0
#18 568-430-1 Driven Gear 1| #47 975-322-0
#19 568-065-1 Casing Front Cover 1| #48 975-830-0
#20 568-393-1 Wheel Holder Flange 1#49 982-201-0
#21 568-394-1 Wheel Nut Flange 1[#50 982-241-0
#22  568-852-1 Handle Body Packing 1| #51 982-103-0
#23 568-770-2 x Wheel Guard 1|#52 982-015-0
#24  568-720-2 Dead Handle 1|#53 982-342-0
#25 568-849-1 Wheel Holder Flange Packing 1 |#54 990-012-0
#26  945-218-0 O Allen Head Bolt (M6<18) 3|#55 990-932-0
#27  945-995-0 Hexagon Socket Flange #57  993-025-0
Head Bolt (M10X25) 1[#58 946-905-0 x
#28  949-210-0 Oval Flush Head Screw 960-041-0 x
(M5X10) 1 962-009-0 x
#29  962-054-0 Spring Washer (2-1/28) I8 Parts For USG-7
#30 965-021-0 Heli-Sert (M6X1.5D) 3|# 4 568-012-1

Pérts Name

Heli-Sert (W1/2X1D)
Round Head Notch (2.4)
Allen Head Plug (1/8)

Pin (4X8)

Pin (3.8X34)

Roll Pin (3.5X10)

Spring (33.8X15) (1.8)

Cone Spring (7X22X12)
Snap Ring (22X12)

Quter Snap Ring (13)

Inner Snap Ring (IRTW-17)
Key (4X3X10)

Spacer (20XX13X1)

Spacer (22X17X3)

Spacer (35X28X5.6)

Spacer (42X38X2.1)
Adjusting Spacer (34 X30XT)
Ball Bearing (6201)

Ball Bearing (62012)

Ball Bearing (6003)

Ball Bearing (608)

Ball Bearing (63022)

O-Ring (P12.5)

O-Ring (SNS-42)

Felt Ring (22X38X5)
Hexagon Head Bolt (M6X20)
Hexagon Nut (1-M6)
Spring Washer (2-6S)

Casing Cover

Quantity

A i e T T T Sy | I !

}\Tgex ﬁgde Parts Name  Quantity
# 6 568-025-1 Casing 1
# 8 568-291-1 Rear Plate Spacer 1
#42  979-027-0 Inner Snap Ring (34) 1

4

#56  990-924-0 O-Ring (SNS-30)
Parts For USG-7S
# 4-1 573-012-1 Casing Cover

1
# 6-1 573-025-1 Casing 1
# 7-1 573-285-1 Rear Plate 1
#70 573-291-1 Rear Plate Spacer 1
#71  573-181-1 Governor Cage 1
#72  589-183-1 Governor Weight 2
#73  973-116-0 Roll Pin (3X16) 2
#74  589-170-1 Governor Valve 1
#75  976-468-0 Spring (19.5X17X2.3) 1
#76  975-770-0 Adjusting Spacer
(20X14.6XT) 1
#77  975-122-0 Spacer (20XX14.6X1) 2
#78  589-189-1 Governor Spring Cap 1
#79  589-190-1 Governor Spring Cap Snap 2
#80  589-735-1 Handle Body Bushing 1

Standard Accessories
#61
#62

940-125-0
939-104-0

Air Hose Nipple (NPT3/8X1/2)
Allen Wrench (5MM)

#63 939-006-0 Allen Wrench (8MM)

#64 936-523-0 Spanner (23)

Optional Accessories

#65 569-406-1 Rubber Pad

#66 998-010-0 Emery Paper (180X22)

Printed in Japan

For further information, please contact at any time vo

ur nearest URYU



